~—__ ECC RF Test Report

Report No: RXA1706-0199RF03R1

Test Results

LTE Band 4
Frequency | Ant Pot Rt Rs Ps Gs EIRP .
Eangidin (I?IIHz) ’ (HV) | (dBm) | (dBm) | (dBm)| (dBi) | (dBm) | COTCIUSION
1710.7 H | -26.70 | -5430 | 000 | 144 | 2904 Pass
17325 H | 2663 | -5432 | 000 | 157 | 29.25 Pass
1.4MHz 1754.3 H | 2630 | -5410 | 000 | 172 | 2952 Pass
(QPSK) 1710.7 V | 2867 | 5435 | 000 | 144 | 27.12 Pass
17325 V| 2908 | 5441 | 000 | 157 | 26.90 Pass
17543 V| 2995 | 5452 | 000 | 172 | 26.29 Pass
1710.7 H | 2602 | 5430 | 000 | 144 | 2972 Pass
17325 H | 2594 | 5432 | 000 | 157 | 2904 Pass
1.4MHz 1754.3 H | 2661 | 5410 | 000 | 172 | 29.21 Pass
(16QAM) | 1710.7 V| 2898 | 5435 | 000 | 144 | 2681 Pass
17325 V| 2938 | 5441 | 000 | 157 | 26.60 Pass
17543 V| 3025 | 5452 | 000 | 172 | 25.99 Pass
17115 H | 2652 | -5433 | 000 | 144 | 2925 Pass
17325 H | 2590 | -5432 | 000 | 157 | 29.98 Pass
3MHz 1753.5 H | 2651 | 5411 | 000 | 172 | 29.32 Pass
(QPSK) 17115 V | 2889 | 5435 | 000 | 144 | 26.90 Pass
17325 V| 2930 | 5441 | 000 | 157 | 26.68 Pass
17535 V| 2982 | 5448 | 000 | 172 | 26.38 Pass
17115 H | 2582 | 5433 | 000 | 144 | 2995 Pass
17325 H | 2622 | 5432 | 000 | 157 | 2966 Pass
3MHz 1753.5 H | 2682 | 5411 | 000 | 172 | 29.01 Pass
(16QAM) | 17115 V| 2919 | 5435 | 000 | 144 | 26.60 Pass
17325 V| 2963 | 5441 | 000 | 157 | 26.35 Pass
17535 V| 3015 | 5448 | 000 | 172 | 26.05 Pass
1712.5 H | 2605 | -5434 | 000 | 144 | 2973 Pass
17325 H | 2670 | -5432 | 000 | 157 | 2918 Pass
5MHz 1752.5 H | 2655 | -5413 | 000 | 1.72 | 29.29 Pass
(QPSK) 1712.5 V | 2908 | 5438 | 000 | 144 | 26.74 Pass
17325 V| 2947 | 5441 | 000 | 157 | 2651 Pass
1752.5 V| 2974 | 5447 | 000 | 172 | 2645 Pass
1712.5 H | 2637 | 5434 | 000 | 144 | 2941 Pass
17325 H | 2633 | 5432 | 000 | 157 | 2955 Pass
5MHz 1752.5 H | 2684 | 5413 | 000 | 172 | 29.00 Pass
(16QAM) | 17125 V| 2940 | 5438 | 000 | 144 | 2642 Pass
17325 V| 2977 | 5441 | 000 | 157 | 2621 Pass
1752.5 V| 3004 | 5447 | 000 | 172 | 26.15 Pass
1715 H | 2672 | 5433 | 000 | 144 | 29.05 Pass
(g):"SHKz) 17325 H | 2664 | 5432 | 000 | 157 | 2924 Pass
1750 H | 2631 | 5412 | 000 | 166 | 2947 Pass
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FCC RF Test Report Report No: RXA1706-0199RF03R1
1715 V| 2972 | 5432 | 000 | 144 | 26.04 Pass
17325 V| 3017 | 5441 | 000 | 157 | 2581 Pass
1750 V| 3045 | 5452 | 000 | 166 | 25.73 Pass
1715 H | 27.07 | 5433 | 000 | 144 | 28.70 Pass
17325 H | 2696 | 5432 | 000 | 157 | 28.92 Pass
10MHz 1750 H | 2663 | 5412 | 000 | 166 | 2915 Pass
(16QAM) 1715 V| 3004 | 5432 | 000 | 144 | 25.72 Pass
17325 V| 3048 | 5441 | 000 | 157 | 25550 Pass
1750 V| 3077 | 5452 | 000 | 166 | 2541 Pass
1717 5 H | 2855 | 5435 | 000 | 149 | 27.28 Pass
17325 H | 2808 | -5432 | 000 | 157 | 27.80 Pass
15MHz 1747 5 H | 27.90 | 5417 | 000 | 166 | 27.93 Pass
(QPSK) 1717.5 V| 2897 | 5439 | 000 | 149 | 2691 Pass
17325 V | 2969 | 5441 | 000 | 157 | 26.29 Pass
17475 V | 2966 | 5451 | 000 | 166 | 2651 Pass
17175 H | 2886 | -5435 | 000 | 149 | 26.97 Pass
17325 H | 2838 | 5432 | 000 | 157 | 27.50 Pass
15MHz 1747 5 H | 2821 | 5417 | 000 | 166 | 27.62 Pass
(16QAM) | 17175 V| 2928 | 5439 | 000 | 149 | 26.60 Pass
17325 V| 3000 | 5441 | 000 | 157 | 25.98 Pass
17475 V| 2997 | 5451 | 000 | 166 | 26.20 Pass
1720 H | 2921 | 5437 | 000 | 149 | 2665 Pass
17325 H | 2893 | 5432 | 000 | 157 | 26.95 Pass
20MHz 1745 H | 2980 | 5423 | 000 | 163 | 26.06 Pass
(QPSK) 1720 V| 3022 | 5444 | 000 | 149 | 25.71 Pass
17325 V| 3037 | 5441 | 000 | 157 | 2561 Pass
1745 V | 3072 | 5459 | 000 | 163 | 25550 Pass
1720 H | 2954 | 5437 | 000 | 149 | 26.32 Pass
17325 H | 2925 | 5432 | 000 | 157 | 2663 Pass
20MHz 1745 H 3011 | 5423 | 000 | 163 | 25.75 Pass
(16QAM) 1720 V| 3053 | 5444 | 000 | 149 | 2540 Pass
17325 V| 3069 | 5441 | 000 | 157 | 25.29 Pass
1745 V| 3102 | 5459 | 000 | 163 | 25.20 Pass
LTE Band 12
Frequenc Ant Pot Rt Rs Ps Gs ERP .

andwidth (I?IIHz) ’ (HV) | (dBm) | (dBm) | (dBm) | (dBi) | (@Bm) | COMC!USiON
699.7 H 2565 | -4912 | 0.00 | 2.04 | 2551 Pass
7075 H 2533 | -4939 | 000 | 2.03 | 26.10 Pass
(164PMS':(Z) 715.3 H 2383 | 4976 | 000 | 199 | 27.92 Pass
699.7 v 2387 | 4891 | 0.00 | 2.04 | 27.09 Pass
7075 Y, 2344 | 4912 | 000 | 203 | 27.71 Pass
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~—__/ FCC RF Test Report Report No: RXA1706-0199RF03R1
715.3 Vv -23.74 | -49.43 0.00 1.99 | 27.69 Pass
699.7 H -25.98 | -49.12 0.00 2.04 | 2518 Pass
707.5 H -25.63 | -49.39 0.00 2.03 | 25.80 Pass
1.4MHz 715.3 H -24.15 | -49.76 0.00 1.99 | 27.60 Pass
(16QAM) 699.7 v 2418 | -48.91 | 0.00 | 2.04 | 26.78 Pass
707.5 Vv -23.75 | -49.12 0.00 2.03 | 27.40 Pass
715.3 V -24.08 | -49.43 0.00 1.99 | 27.35 Pass
700.5 H -25.69 | -49.15 0.00 2.04 | 25.50 Pass
707.5 H -24.64 | -49.39 0.00 203 | 26.79 Pass
3MHz 714.5 H -23.94 | -49.73 0.00 2.00 | 27.79 Pass
(QPSK) 700.5 \Y, -23.15 | -48.94 0.00 204 | 27.83 Pass
707.5 V -23.44 | -49.12 0.00 2.03 | 27.71 Pass
714.5 Vv -23.70 | -49.37 0.00 2.00 | 27.67 Pass
700.5 H -26.02 | -49.15 0.00 2.04 | 2517 Pass
707.5 H -24.98 | -49.39 0.00 2.03 | 26.45 Pass
3MHz 714.5 H -24.26 | -49.73 0.00 2.00 | 27.47 Pass
(16QAM) 700.5 \Y, -23.48 | -48.94 0.00 2.04 | 27.50 Pass
707.5 Vv -23.74 | -49.12 0.00 2.03 | 27.41 Pass
714.5 Vv -24.01 | -49.37 0.00 2.00 | 27.36 Pass
701.5 H -25.86 | -49.17 0.00 2.04 | 25.36 Pass
707.5 H -25.11 | -49.39 0.00 2.03 | 26.32 Pass
5MHz 713.5 H -24.42 | -49.72 0.00 2.01 | 27.30 Pass
(QPSK) 701.5 V -23.32 | -48.95 0.00 2.04 | 27.67 Pass
707.5 V -23.73 | -49.12 0.00 2.03 | 27.42 Pass
713.5 \Y, -23.96 | -49.35 0.00 2.01 | 27.40 Pass
701.5 H -26.15 | -49.17 0.00 2.04 | 25.07 Pass
707.5 H -25.43 | -49.39 0.00 2.03 | 26.00 Pass
5MHz 713.5 H -24.74 | -49.72 0.00 2.01 | 26.98 Pass
(16QAM) 701.5 \Y, -23.64 | -48.95 0.00 204 | 27.35 Pass
707.5 V -24.05 | -49.12 0.00 2.03 | 27.10 Pass
713.5 Vv -24.28 | -49.35 0.00 2.01 | 27.08 Pass
704 H -26.59 | -49.25 0.00 2.04 | 24.70 Pass
707.5 H -25.99 | -49.39 0.00 2.03 | 25.44 Pass
10MHz 711 H -25.70 | -49.65 0.00 2.02 | 25.97 Pass
(QPSK) 704 \% -24.14 | -49.00 0.00 2.04 | 26.90 Pass
707.5 V -24.12 | -49.12 0.00 2.03 | 27.03 Pass
711 V -24.67 | -49.33 0.00 202 | 26.67 Pass
704 H -26.89 | -49.25 0.00 2.04 | 2440 Pass
707.5 H -26.33 | -49.39 0.00 2.03 | 25.10 Pass
10MHz 711 H -26.01 | -49.65 0.00 2.02 | 25.66 Pass
(16QAM) 704 v 24.44 | -49.00 | 0.00 | 2.04 | 26.60 Pass
707.5 V -24.43 | -49.12 0.00 2.03 | 26.72 Pass
711 V -24.98 | -49.33 0.00 2.02 | 26.36 Pass
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Report No: RXA1706-0199RFO03R1

LTE Band 13
Bandwidth Frequency | Ant Pot Rt Rs Ps Gs. ERP Conclusion
(MHz) (H/V) (dBm) (dBm) | (dBm) | (dBi) | (dBm)
779.5 H -24.21 -49.85 0.00 2.06 27.70 Pass
782 H -24.78 -50.19 0.00 2.05 27.47 Pass
5MHz 784.5 H -24.99 -50.45 0.00 2.04 27.50 Pass
(QPSK) 779.5 V -26.41 -49.80 0.00 2.06 25.45 Pass
782 V -27.01 -49.92 0.00 2.05 24 .96 Pass
784.5 Vv -27.01 -50.13 0.00 2.04 25.15 Pass
779.5 H -24.72 -50.05 0.00 2.06 27.39 Pass
782 H -25.09 -50.19 0.00 2.05 27.16 Pass
5MHz 784.5 H -25.32 -50.45 0.00 2.04 2717 Pass
(16QAM) 779.5 \ -26.71 -49.80 0.00 2.06 25.15 Pass
782 Vv -27.31 -49.92 0.00 2.05 24.66 Pass
784.5 V -27.31 -50.13 0.00 2.04 24 .85 Pass
10MHz 782 H -25.97 -50.75 0.00 2.07 26.86 Pass
(QPSK) 782 Vv -27.79 -50.10 0.00 2.02 24.33 Pass
10MHz 782 H -25.71 -50.22 0.00 2.04 26.55 Pass
(16QAM) 782 V -28.50 -50.43 0.00 2.07 24.00 Pass
Note: 1. EIRP= E.R.P+2.15
TA Technology (Shanghai) Co., Ltd. TA-MB-04-003R Page 22 of 107

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(~

~—_/ FCC RF Test Report Report No: RXA1706-0199RFO03R1

4.3 Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to Spectrum Analyzer and Base Station Simulator via power Splitter. The
occupied bandwidth is measured using spectrum analyzer.

RBW is set to 51 kHz, VBW is set to 160 kHz for LTE Band 4/12/13 .

99% power and -26dBc occupied bandwidths are recorded. Spectrum analyzer plots are included on
the following pages.

Test Setup

Spectrum
Anakyzer

EUT Splitter

Base station Simulator

Limits
No specific occupied bandwidth requirements in part 2.1049.
Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k = 2, U=624Hz.
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Report No: RXA1706-0199RFO03R1

Test Result
LTE Band 4
RB Modulation Bandwidth Chanial Frequency 99%-Power -2!.5dBc
(MHz) (MHz) Bandwidth(MHz) | Bandwidth(MHz)
19957 1710.7 1.108 1.329
14 20175 1732.5 1.118 1.345
20393 1754.3 1.111 1.366
19965 1711.5 1.150 1.643
3 20175 1732.5 1.150 1.655
20385 1753.5 1.135 1.471
19975 1712.5 1.151 1.499
5 20175 1732.5 1.130 1.472
QPsK 20375 1752.5 1.154 2.015
20000 1715 1.179 1.769
10 20175 1732.5 1.184 1.796
20350 1750 1.188 1.932
20025 1717.5 1.194 1.915
15 20175 1732.5 1.196 1.894
20325 1747.5 1.194 1.935
20050 1720 1.192 1.816
20 20175 1732.5 1.208 1.782
100% 20300 1745 1.207 1.806
19957 1710.7 0.948 1.312
1.4 20175 1732.5 0.939 1.215
20393 1754.3 0.937 1.206
19965 1711.5 0.974 1.322
3 20175 1732.5 0.981 1.337
20385 1753.5 0.981 1.313
19975 1712.5 0.983 1.357
5 20175 1732.5 1.016 1.496
20375 1752.5 0.996 1.410
16QAM
20000 1715 1.014 1.550
10 20175 1732.5 1.066 1.795
20350 1750 1.050 1.707
20025 1717.5 1.088 2.074
15 20175 1732.5 1.058 1.889
20325 1747.5 1.066 1.900
20050 1720 1.081 1.945
20 20175 1732.5 1.113 1.862
20300 1745 1.098 1.880
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LTE Band 12
Bandwidth Frequenc 99% Power -26dBc
RB | Modulation | ., | Channel (I(\:IIIHz) ’ Bandwidth(MHz) | Bandwidth(MHz)
23017 699.7 1.105 1.317
1.4 23095 707.5 1.108 1.332
23173 715.3 1.108 1.322
23025 700.5 1.152 1.653
3 23095 707.5 1.153 1.660
QPSK 23165 714.5 1.151 1.549
23035 701.5 1.143 1.875
5 23095 707.5 1.145 1.506
23155 713.5 1.127 1.496
23060 704 1.190 1.756
10 23095 707.5 1.205 1.738
23130 71 1.178 1.893
100%
23017 699.7 0.950 1.191
1.4 23095 707.5 0.939 1.195
23173 715.3 0.948 1.203
23025 700.5 0.983 1.331
3 23095 707.5 0.985 1.343
23165 714.5 0.971 1.348
16QAM
23035 701.5 0.991 1.376
5 23095 707.5 0.976 1.423
23155 713.5 1.004 1.494
23060 704 1.029 1.528
10 23095 707.5 1.084 1.731
23130 711 1.072 1.762
TA Technology (Shanghai) Co., Ltd. TA-MB-04-003R Page 25 of 107

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(#

~_ FCC RF Test Report

Report No: RXA1706-0199RFO03R1

LTE Band 13
Bandwidth Frequency 99% Power -26dBc
RB M lati Ch |
odulation | 1) annel | (MHz) | Bandwidth(kHz) | Bandwidth(kHz)
23205 779.5 1.144 1.828
5 23230 782 1.149 1.481
23255 784.5 1.123 1.482
QPSK
23230 782 1.191 1.731
10 23230 782 1.178 1.721
23230 782 1.193 1.722
100%
23205 779.5 0.990 1.438
5 23230 782 0.977 1.356
23255 784.5 1.005 1.497
16QAM
23230 782 1.035 1.504
10 23230 782 1.033 1.537
23230 782 1.051 1.613
TA Technology (Shanghai) Co., Ltd. TA-MB-04-003R Page 26 of 107

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




~_ FCC RF Test Report

Report No: RXA1706-0199RFO03R1

LTE Band 4 QPSK 1.4MHz CH-Low

Agtlent Spectrum Analyzee - Occupted BW

Center Freq 1.710700000 GHz
8 Gaintow * #ASIen 40 4B

Ref 30.00 dBm

iCenter 1.711 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.1075 MHz

Transmit Freq Error -307 Hz OBW Power
x dB Bandwidth 1.329 MHz xdB

Center Freq: 1710708000 GHz
Trig: Frae Run AvgiHold> 10110

Radio St

Radio Device: 8TS

Span 1.4 MHZz
Sweep 1ms|

28.8 dBm

99.00 %
-26.00 dB8

LTE Band 4 QPSK 3MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW

Conter Freq: 1711808000 GHz
Trig: Free Run AvgiHold> /%0

iCenter 1.712 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1504 MHz

Transmit Freq Error 617.73 kHz OBW Power
x dB Bandwidth 1.643 MHz xdB

Radie $1d Non,

Radio Device: BTS

Span 3 MHz|
Sweep 1.133 ms|

20.5 dBm

99.00 %
-26.00 d8

Gz
AvgiHold > 1010

iCenter 1.733 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.1180 MHz

Transmit Freq Error «5.287 kHz OBW Power
x dB Bandwidth 1.345 MHz xdB8

Radio Sd None

Radio Device: 8TS

Span 1.4 MHz
Sweep 1ms

28.6 dBm

99.00 %
-26.00 dB

Grz
AvgiHold» /10

iCenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1504 MHz

Transmit Freq Error -620.94 kHz OBW Power
x dB Bandwidth 1.655 MHz x dB

Std None

Radio Device: 8T

Span 3 MHz|
Sweep 1.133 ms|

20.3 dBm

99.00 %
«26.00 dB8

Gz
AvglHold> 10

enter 1.754 GHz
=R #VBW 160 kHz

Occupled Bandwidth Total Power
1.1113 MHz

Transmit Freq Error -10.198 kHz OBW Power
x dB Bandwidth 1.366 MHz x dB

Radio $td: None

Radio Device: BTS

Span 1.4 MHZ,
Sweep 1ms)

20.1 dBm

99.00 %
-26.00 dB8

Gz
AvglHold> 910

enter 1.753 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwidth Total Power
1.1542 MHz

Transmit Freq Error -1.6943 MHz OBW Power
x dB Bandwidth 2.015 MHz x dB

Radio Std: Ne
Radie Device: TS

Span 5 MHz|
Sweep 1.867 ms|

30.8 dBm

99.00 %
-26.00 dB
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Report No: RXA1706-0199RFO03R1

LTE Band 4 QPSK 5MHz CH-Low

Aglent Spwetruen Analyzer  Occupied EW

Center Freq 1.712500000 GHz Conter Freq: 1.712800000 GHa Radio 2t
Trig Free Run AvgiHeld> /%0

EGaindow — SAmen 40 6B Radio Device: BTS

Ref 30.00 dBm

iICenter 1.713 GHz Span 5 MHz|
PRes BW 51 kHz #VBW 160 kHz Sweep 1.867 ms)

Occupled Bandwidth Total Power 30.5 dBm
1.1505 MHz

Transmit Freq Error -1.7128 MHz OBW Power 99.00 %
x dB Bandwidth 1.499 MHz xdB -26.00 dB8

LTE Band 4 QPSK 10MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW

1.715000000 GHz Center Freq 1.7

14000000 GHz
Trig: Free Run AvgiHold> /%0

> aacen 40 @8

___Ref 30,00 dBm

iCenter 1.715 GHz
#Res BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1793 MHz

Transmit Freq Error =3.7707 MHz OBW Power
x dB Bandwidth 1.769 MHz xdB

Radio Std Non,

Radio Device: BTS

Span 10 MKz
Sweep 3.667 ms|

30.3 dBm

99.00 %
-26.00 d8

Conter Freq: 1732600000 GHz Radio Sad: N
Trh AvgiHold> 3010
Radio Device: BTS

___Ref 30.00 dBm

ICenter 1.733 GHz Span 5 MHz|
i8R #VBW 160 kHz Sweep 1.867 ms)

Occupled Bandwidth Total Power 30.2 dBm
1.1301 MHz

Transmit Freq Error -1.7065 MHz OBW Power 99.00 %
x dB Bandwidth 1,472 MHz xdB -26.00 dB

iCenter 1.733 GHz
PRes BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1840 MHz

Transmit Freq Error -3.7887 MHz OBW Power
x dB Bandwidth 1.796 MHz x dB

Span 10 MHz
Sweep 3.667 ms|

30.3 dBm

99.00 %
«26.00 dB8

Radio Std: None

52800000 GH
AvglMold> 10010

Radio Device: TS

enter 1.753 GHz

=R #VBW 160 kHz Sweep 1.867 ms)

Occupled Bandwidth Total Power 30.8 dBm
1.1542 MHz

Transmit Freq Error -1.6943 MHz OBW Power 99.00 %
x dB Bandwidth 2.015 MMz x d8 -26.00 d8

Gz
AvglHold> 910

E Gainl ow

enter 1.75 GHz
Res BW 51 kHz SVBW 160 kHz

Occupled Bandwidth Total Power
1.1875 MHz

Transmit Freq Error -3.7830 MHz OBW Power
x dB Bandwidth 1.932 MHz x dB

Radio Sta: Ne

Radie Device: TS

Span 10 MHz|
Sweep 3.667 ms|

30.6 dBm

99.00 %
-26.00 dB
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LTE Band 4 16QAM 1.4MHz CH-Low

Agtlent Spectrum Analyzee - Occupted BW

Center Freq 1.710700000 GHz
8 Gaintow * #ASIen 40 4B

Ref 30.00 dBm __

iCenter 1.711 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
947.93 kHz

Transmit Freq Error -82.179 kHz OBW Power
x dB Bandwidth 1.312 MHz xdB

Center Freq: 1710708000 GHz
Trig: Frae Run AvgiHold> 10110

Radio

Radio Device: 8TS

Span 1.4 MKz
Sweep 1ms|

28.3 dBm

99.00 %
-26.00 dB8

LTE Band 4 16QAM 3MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW

Conter Freq: 1711808000 GHz
Trig: Free Run AvgiHold> /%0

iCenter 1.712 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
976.42 kHz

Transmit Freq Error ~714.11 kHz OBW Power
x dB Bandwidth 1.322 MHz xdB

Radio §td Non,

Radio Device: BTS

Span 3 MHz|
Sweep 1.133 ms|

20.2 dBm

99.00 %
-26.00 d8

Gz
AvgiHold > 1010

iCenter 1.733 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
938.83 kHz

Transmit Freq Error «91.688 kHz OBW Power
x dB Bandwidth 1.215 MHz xdB8

Radio 5d None

Radio Device: 8TS

Span 1.4 MKz
Sweep 1ms

28.4 dBm

99.00 %
-26.00 dB

iCenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
980.73 kHz

Transmit Freq Error -713.38 kHz OBW Power
x dB Bandwidth 1.337 MHz x dB

Span 3 MHz|
Sweep 1.133 ms|

20.2 dBm

99.00 %
«26.00 dB8

Gz
AvglHold> 10

enter 1.754 GHz
=R #VBW 160 kHz

Occupled Bandwidth Total Power
936.84 kHz

Transmit Freq Error -92.202 kHz OBW Power
x dB Bandwidth 1.206 MHz x dB

Radio Std: None

Radio Device: BTS

Span 1.4 MHZ,
Sweep 1ms)

20.0 dBm

99.00 %
-26.00 dB8

Gz
AvglHold> 910

enter 1.754 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwidth Total Power
981.47 kHz

Transmit Freq Error ~713.45 kHz OBW Power
x dB Bandwidth 1.313 MHz x dB

Radio Std: Ne
Radie Device: TS

Span 3 MHz|
Sweep 1,133 ms|

20.7 dBm

99.00 %
-26.00 dB
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LTE Band 4 16QAM 5MHz CH-Low

Agtlent Spectrum Analyzee - Occupted BW

Center Freq 1.712500000 GHz
8 Gaintow * #ASIen 40 4B

Ref 30.00 dBm

iCenter 1.713 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
982.51 kHz

Transmit Freq Error -1.7896 MHz OBW Power

x dB Bandwidth 1.357 MHz x d8

Conter Freq: 1712908000 Gz
Trig: Frae Run AvgiHold> 19110

Radio 5td

Radio Device: 8TS

Span 5 MHz]
Sweep 1.867 ms|

20.6 dBm

99.00 %
-26.00 dB8

LTE Band 4 16QAM 10MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW

1.715000000 GHz Center Freq 1.7

14000000 GHz
Trig: Free Run AvgiHold> /%0

> aacen 40 @8

___Ref 30.00 dBm

iCenter 1.715 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
0143 MHz

Transmit Freq Error -3.8594 MHz OBW Power
x dB Bandwidth 1.550 MHz xdB

Radio Std Non,

Radio Device: BTS

Span 10 MKz
Sweep 3.667 ms|

30.3 dBm

99.00 %
-26.00 d8

Gz
AvgiHold > 1010

iCenter 1.733 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.0162 MHz

Transmit Freq Error -1.7869 MHz OBW Power
x dB Bandwidth 1.496 MHz xdB8

Radio Std None

Radio Device: 8TS

Span 5 MKz,
Sweep 1.867 ms|

20.1 dBm

99.00 %
-26.00 dB

Grz
AvgiHold» /10

iCenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0660 MHz

Transmit Freq Error -3.8728 MHz OBW Power
x dB Bandwidth 1.795 MHz x dB

Radio td None

Radio Device: 8T

Span 10 MHz
Sweep 3.667 ms|

30.3 dBm

99.00 %
«26.00 dB8

Gz
AvglHold> 10

enter 1.753 GHz
=R #VBW 160 kHz

Occupled Bandwidth Total Power
996.11 kHz

Transmit Freq Error -1.7824 MHz OBW Power
x dB Bandwidth 1,410 MHz x dB

Radio $td: None

Radio Device: BTS

Span 5 MHz|
Sweep 1,867 ms|

20.9 dBm

99.00 %
-26.00 dB8

Gz
AvglHold> 910

enter 1.75 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwidth Total Power
1.0497 MHz

Transmit Freq Error -3.8724 MHz OBW Power
x dB Bandwidth 1.707 MHz x dB

Radio Std: Ne
Radie Device: TS

Span 10 MHz|
Sweep 3.667 ms|

30.9 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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~_ FCC RF Test Report

Report No: RXA1706-0199RFO03R1

LTE Band 4 QPSK 15MHz CH-Low

Agilent Spectraem Analyzer - Occupted BW

Center Freq 1.717500000 GHz
5 Gaindow ©_ SAen 40 68

Center Freq: 17 17800000 Gz
Trig Free R

AvgiHeld> 1010

Center 1.718 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1939 MHz

Transmit Freq Error -6.0346 MHz OBW Power
x dB Bandwidth 1.915 MHz xdB

Radio St
Radio Device: BTS

Span 15 MHZ,
Sweep 5.533 ms|

99.00 %
-26.00 dB8

LTE Band 4 QPSK 20MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW
Center Freq: 1.7:

1.720000000 GHz
> aacen 40 @8

___Ref 30.00 dBm

iCenter 1.72 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.1920 MHz

Transmit Freq Error -8.1149 MHz OBW Power
x dB Bandwidth 1.816 MHz xdB

20000000 GHz
Trig: Free Run AvgiHold> /%0

Span 20 MHz]
Sweep 7.333 ms|

31.5dBm

99.00 %
-26.00 d8

Conter Freq: 1732600000 GHz
Tri

AvgiHold> 3010

ICenter 1.733 GHz
=R #VBW 160 kHz

Occupled Bandwidth Total Power
1.1955 MHz

Transmit Freq Error -6.0359 MHz OBW Power
x dB Bandwidth 1.894 MHz xdB

Radio 5td None

Radio Device: BTS

Span 15 MHZ
Sweep 5,533 ms|

31.3dBm

99.00 %
-26.00 dB

2

A

iCenter 1.733 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.2079 MHz

Transmit Freq Error -8.0790 MHz OBW Power
x dB Bandwidth 1.782 MHz x dB

Span 20 MHz,
Sweep 7.333 ms|

314 dBm

99.00 %
«26.00 dB8

req; 1747600000 GHz
R

AvglMold> 10010

ef 30.00 dBm

"
W_'..‘\ i

enter 1.748 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.1937 MHz

Transmit Freq Error -6.0350 MHz OBW Power
x dB Bandwidth 1.935 MHz x dB

Radio $td: None

Radio Device: TS

Span 15 MHz]
Sweep 5.533 ms|

31.7 dBm

99.00 %
-26.00 d8

enter 1.745 GHz

es BW 51 kHz SVBW 160 kHz

Occupled Bandwidth Total Power
1.2065 MHz

Transmit Freq Error -8.0812 MHz OBW Power
x dB Bandwidth 1.806 MHz x dB

Radio Std: Ne

Radie Device: TS

Span 20 MHz|
Sweep 7.333 ms|

31.6 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

TA-MB-04-003R

Page 31 of 107




~_ FCC RF Test Report

Report No: RXA1706-0199RFO03R1

LTE Band 4 16QAM 15MHz CH-Low

Agtlent Spectrum Anslyzee - Occupied BW

Center Freq 1.717500000 GHz Center Freq; 1717608000 GHz

Trig: Frae Run AvgiHold> 19110

iCenter 1.718 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.0879 MHz

Transmit Freq Error -6.1185 MHz OBW Power
x dB Bandwidth 2.074 MHz xdB

Radie 54 None

Radio Device: 8TS

Span 15 MKz
Sweep 5.533 ms|

31.7 dBm

99.00 %
-26.00 dB8

LTE Band 4 16QAM 20MHz CH-Low

Aglent Spwctruen Analyzer - Occupted BW
Center Freq: 1.7:

1.720000000 GHz
> aacen 40 @8

___Ref 30.00 dBm

iCenter 1.72 GHz

es BW 51 kHz #VBW 160 kHz

Occupled Bandwidth Total Power
1.0808 MHz

Transmit Freq Error -8.2081 MHz OBW Power
x dB Bandwidth 1.945 MHz xdB

20000000 GHz
Trig: Free Run AvgiHold> /%0

Span 20 MHz]
Sweep 7.333 ms|

31.7 dBm

99.00 %
-26.00 d8

GHz

AvgiHold > 1010

iCenter 1.733 GHz
R #VBW 160 kHz

Occupled Bandwidth Total Power
1.0578 MHz

Transmit Freq Error -6.1219 MHz OBW Power
x dB Bandwidth 1.889 MHz xdB8

Radio Std None

Radio Device: 8TS

Span 15 MKz
Sweep 5.533 ms|

31.3 dBm

99.00 %
-26.00 dB

iCenter 1.733 GHz
PRes BW 51 kHz

#VBW 160 kHz

Occupled Bandwidth Total Power
1.1125 MHz

Transmit Freq Error -8.1684 MHz OBW Power
x dB Bandwidth 1.862 MHz x dB

Radio Std None

Radio Device: 8T

Span 20 MHz,
Sweep 7.333 ms|

31.5 dBm

99.00 %
«26.00 dB8

1747506000 GHz

un AvglHold> 10

ef 30.00 dBm

enter 1.748 GHz
=R #VBW 160 kHz

Occupled Bandwidth Total Power
1.0656 MHz

Transmit Freq Error -6.1160 MHz OBW Power
x dB Bandwidth 1.900 MHz x dB

Radio Std: None

Radio Device: BTS

Span 15 MHZ
Sweep 5.533 ms|

31.8 dBm

99.00 %
-26.00 dB8

Gz
AvglHold> 910

SVBW 160 kHz

Occupled Bandwidth Total Power
1.0975 MHz

Transmit Freq Error -8.1700 MHz OBW Power
x dB Bandwidth 1.880 MHz x dB

Radio Std: Ne
Radie Device: TS

Span 20 MHz|
Sweep 7.333 ms|

31.6 dBm

99.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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